R

vy iy /@

S <,M/, Y &)
A ,/ 77 y &
) (A A A S
\ S ‘jﬁ iﬁ/ ".\ Q‘~ = o/ o7 2/ . 2 A
\ ,hd_
[\ a//.A @Eﬁ I Hwﬁ e
AN - e \.nel\
(SN la T T T\. S 0\ oo \a\\//.ﬂl /
5 = w%
S \\ =7 ‘.\\
) ] // ‘
V

Renauf

NFITIESS

SCORIPY

MULTIFUNCTIONAL TRAINER

Assembly Manual

UTE

ol ce

AUSTRALIA

B



Parts list
Assembly step 1
Assembly step 2
Assembly step 3
Assembly step 4
Assembly step 5
Assembly step 6
Assembly step 7
Assembly step 8
Assembly step 9
Assembly step 10
Selector rod replacement instruction




=2
o

O 00 NO ULl B WDN B

Description

left base frame
right frame

left frame

right base frame
back link tube
reinforcing plate
reinforcing plate
front link tube
hexagon bolt

lock nut

big washer
hexagon bolt
hexagon bolt
plastic cover
hanging ring

lock nut

washer

L shape plate
hexagon bolt
hexagon bolt

left upright frame
right upright frame
left upright board
right upright board
right sliding sleeve
left sliding sleeve
barbell rod

barbell rod ring
barbell rod end tube

Parts list

t4.0x50x140
13.0x50x110

M10x70
M10
10
M10x90
M10x65

M8

D8

M10x95
M10x75

R N O NRRR PR

=
N

2
4
4
1
1
1
1
1
1
1
2
2




Parts list

cover
pulley catch plate
guide rod

guide rod lock sleeve
safety hook left
safety hook right
sliding sleeve

socket set screw
washer

spring lock washer
button head socket screw
rubber pad

weight stack
topmost weight stack
rubber pad

guide rod

selector rod

hexagon bolt

pin

wire

pulley

pulley
hexagon bolt

washer

shield

barbell plate holder
hook

T shape pin

core trainer

lat pull dn roller

®25x1850

M8x10

D12

12

M12x40
O60xD58xD26x25
90kg

DO60xD26x42
?®25x1660

M10x85
D10x85
d5x7920mm
®95

®60

M10x45

@10

D10x85

NN ODNPPBEDNNPBENNNNMNMNNRERERENNNMEDN




Parts list

J hook left

barbell rod storage
spotting arm left
spotting arm right

T shape pin

dip bar right

dip bar left

pulley handle
footplate

triceps rope handle
function training bar
ankle cuff

v bar

close grip rowing handle
straight bar

lat pull bar
abdominal harness
L shape pin

hexagon bolt

board

hexagon bolt

spring collar
selector rod with barbell holder
push rod

link part

upright frame right
upright frame left
handle tube
footplate small

P RP PR RPRRPRPRPRPRRPLPNRPRPPRPPRPRPRPR

N
N

1
4
4
2
1
2
1
1
2
1




95 shaft D25x56
96 hexagon bolt M12x25
97 big washer 12

I e
0 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15cm




=2
o

© 00 N O Ul B WN -

. Description

left base frame
right frame

left frame

right base frame
back link tube
reinforcing plate
reinforcing plate
front link tube
hexagon bolt
lock nut

big washer
hexagon bolt
hexagon bolt
plastic cover
hanging ring
lock nut

washer

L shape plate
hexagon bolt
hexagon bolt

Assembly step 1

t4.0x50x140
t3.0x50x110

M10x70
M10
®10
M10x90
M10x65

M8

o8

M10x95
M10x75




Fix left frame-3 and right frame-2 fastening on left base frame-1 right base frame-4 using
M10x65 hexagon bolt-13, M10x90 hexagon bolt-12, M10x70 hexagon bolt-9, @10 big
washer-11, t4.0x50x140 reinforcing plate-6, M10 lock nut-10, plastic cover-14

Fix left frame-3 and right frame-2 fastening on back link tube-5 using

M10x95 hexagon bolt-19, M10x75 hexagon bolt-20, M10x90 hexagon bolt-12,

D10 big washer-11, L shape plate-18, t3.0x50x110 reinforcing plate-7,

M10 lock nut-10, plastic cover-14

Fix front connection frame-8 fastening on left frame-3 and right frame-2 using
M10x90 hexagon bolt-12, @10 big washer-11, t4.0x50x140 reinforcing plate-6,

M10 lock nut-10, plastic cover-14

Fix hanging ring-15 on front link tube-8 using M8 lock nut-16 and ®8 big washer-17




Assembly step 2

0500 =

020 050

T oT oib oip R T o T % o 8 o ° % % of5 085 oA

s 05 %20 620 0:0 020 050 050 020 050 040 050 020 020

Description Note
hexagon bolt M10x70
lock nut M10
big washer d10
hexagon bolt M10x90
plastic cover

left upright frame

right upright frame

left upright board

right upright board

right sliding sleeve

left sliding sleeve

hexagon bolt M10x20




1 Fix left upright frame-21, right upright frame-22, right sliding sleeve-25 and
left sliding sleeve-26 fastening on left right frame using
M10x70 hexagon bolt-9, M10x20 hexagon bolt-84, ®10 big washer-11, M10 lock nut-10,
plastic cover-14
Fix left upright board-23 and right upright board-24 fastening on left right frame using
M10x90 hexagon bolt-12, ®10 big washer-11, M10 lock nut-10, plastic cover-14




Assembly step 3

R
e\ VO \Vfo s

N
O
0
%
J
N
>
F
N
3
b
N
%
.
N
2
]
N
)
J
gN
)
k
N
;
J
N
y
nﬂ
<
]
N
y
J
J

Description

barbell rod

barbell rod ring

barbell rod end tube

guide rod ®25x1850
guide rod lock sleeve

safety hook left

safety hook right

sliding sleeve

socket set screw M8x10
washer 012
spring lock washer D12
button head socket screw M12x40
rubber pad DO60xD58xMD26x25

A NN NDNDNERPRNMNNMNNMDNPRE




(¢

Put sliding sleeve-37, safety hook left-35, rubber cushion-44, guide rod lock sleeve-34 into
guide rod-33

Fix guide rod fastening in left frame using socket set screw-39

Make barbell rod-27 through another sliding sleeve-37 hang on the hook

Put sliding sleeve-37, safety hook right-36, rubber cushion-44, guide rod lock sleeve-34 into
guide rod-33

Fix guide rod fastening in right frame using socket set screw-39

Fix barbell rod end tube-29 fastening on barbell rod-27 using M12x40 button head socket
screw-43, ®12 washer-41, ®12 spring washer-42




Assembly step 4

S

X C)
S Y
SN L
9 = o 2 Q
\ '\ \, /
B Y
i
A
a\\ly N

\\

TS

7

L~

& 4.;
/

) —

Ty
of

|

5|

o

o|

|

of

T

o|

o

o|

4

o|

o

s =
“ I
T

mc.“\«c-_f
D

=\
S

. Description Note
big washer ®10
plastic cover
weight stack 90kg
topmost weight stack
rubber pad O60xD26x42
guide rod ®25x1660
selector rod
hexagon bolt M10x85
pin ®10x85

N DN DA DNNDD




.

Y

S

S

(xl
o)

Put guide rod-48 one end into left and right frame in turn put rubber cushion-47,
weight stack-45, topmost weight stack-46 to guide rod,

and put the selector rod into weight stack use 10x85 pin fixed

Fix guide rod fastening on left and right frame using

M10x85 hexagon bolt-50, @10 big washer-11 and plastic cover-14

Note:

The number of weight stack is placed in order from large to small




Assembly step 5

Q

1

N
R
o\

/e

o
e
{

\/
Ry
/R

/

~

Description

lock nut

big washer

hexagon bolt M10x90
plastic cover

hexagon bolt M10x50
cover

pulley catch plate

hexagon bolt M10x85
wire ®5x7920mm
pulley ®95
pulley ®60
hexagon bolt M10x45
washer ®10
hexagon bolt M10x20







&

(.-

-

e

1 Fix pulley-54 and pulley-55 on left and right frame using M10x45 hexagon bolt-56,
M10x50 hexagon bolt-30, @10 washer-11, M10 lock nut-10, pulley catch plate-32 and
plastic cover-14
Fix cover-31 fastening on left and right frame using M10x20 hexagon bolt-84, M10x90

hexagon bolt-12, M10x85 hexagon bolt-50, ®10 washer-11, M10 lock nut-10 and and plastic
cover-14

3 Fix cable-52 on sliding sleeve-25and 26 using ®10 washer-57, M10 lock nut-10




7

Al : ,«ow \
r_\ g ..
R

e

LIRS

0
Q
Q
afd
(7}
>
o
£
@
172)
)
<

Description
hexagon bolt
lock nut

17 washer

59 barbell plate holder

11 big washer
60 hook

14 plastic cover
84 hexagon bolt

85 board
86 hexagon bolt
spring collar

No.
9
16
87




Fix hook-60 on back link tube-5 using ®8 washer-17, M8 lock nut-16

Fix board-58, barbell plate holder-59 fastening on left and right frame using M10x20
hexagon bolt-84, M10x70 hexagon bolt-9

Fix shield-58 and sleeve-59 fastening on left and right frame using

M10x25 hexagon bolt-25, M10x70 hexagon bolt-9 and plastic cover-14




Assembly step 7

Description

lock nut

big washer
hexagon bolt
plastic cover

core trainer

lat pull dn roller

J hook right

J hook left

barbell rod storage
spotting arm left
spotting arm right
T shape pin

dip bar right

dip bar left

pulley handle

BZANER o 2

020 020 020 020 020 020 020 050 020 02 020 020
D

@\ NN 7757

Note
M10
®10
M10x90

N R R R R RRRRRRDAENBDN



AL

~.i‘§ {
)
[ >

L
pe; gﬁ N~

=

.
{

J

O
I
)

[
® i“\'/’ﬂﬂ'o 5 T k/&v "

Fix barbell bar storage-67 fastening on left base frame-1 using

M10x90 hexagon bolt-12, ®10 big washer-11, M10 lock nut-10 and plastic cover-14

Fix core trainer-63 on right base frame-4

Fix dip bar left-72, dip bar right-71, spotting arm left-68, spotting arm right-69, J hook left-
66, J hook right-65 on left and right upright frame

Fix lat pull dn roller-64 on J hook right-65 using T shape pin-70

Hang pulley handle-73 on sliding sleeve




Assembly step 8

No. Description Note
62 T shape pin d10x85
74  footplate




B )ogO 020 og

e

IR .
[Jo o'J

AN

T

' <
L~
2
_
Z
Z
7~
Z
Z
~

Fix footplate-74 on barbell bar using T shape pin-62




Assembly step 9

o e

)
i

\Y

/)

{C

uT
(€
©

(
K
u
n
R
e
.,
a ol
{ J
4 g
Iyl
g

ok

1
{

Description

triceps rope handle
function training bar
ankle cuff

v bar

close grip rowing handle
straight bar

lat pull bar

abdominal harness

L shape pin

N




iy \'(la )75 T T

@\X\“\\\\\\\\\\\“\//‘ JES1),

1 Hang triceps rope handle-75, ankle cuff-77, v bar-78, close grip rowing handle-79,
straight bar-80, lat pull dn bar-81, back pull belt-82 on hook-60
2 Put L shape pin-83 into the main machine




Assembly step 10

2\

S
JANRER

T e as e PR Es TRH T TR T O T P T 0 o R
< o

Description

plastic cover

T shape pin

push rod

link part

upright frame right

upright frame left

handle tube

footplate small

shaft D25x56
hexagon bolt M12x25
big washer D12

[ A

(7

&\ AN

A RARNRPRPRNRPRPRERPRNRO®OD




Pf 4@ (l/
N pa

© ‘7 AN !
495

Y gyl
‘S lga

Connect handle tube-93 with upright frame right-93, upright frame left-92 using M12x25
hexagon bolt-96, ®12 washer-97 and shaft-95

Connect footplate-94 with mian frame using T shape pin-62

Fix handle tube-93 on upright frame left-92 and upright frame right-91

Fix handle tube-93 on the main frame

Fix push rod-89 with upright frame left-92 and upright frame right-91 using T shape pin-62




®

LT //////
wzz—z—= +\\\\\\Y)
@\wﬁ IS

c
g
=
b
(72}
Im
=
c
Q
=
Q
O
L
Q.
o

Selector rod

Description
selector rod with barbell holder

No.
88




E Q) ( @ ¢

@ [
2\ — N s A\
5= 9 \|e0|0 a o

A S
z e 5o 5% OF e ok e OF N \©
= =L\ \.dlﬂ.—émi\ AIO‘pﬂ’/:Wv‘WU O\
. — p AN\ AR
\—> 2 s, Q NN //q
Vim0 e =N e O X \\ ) /,/ S N «& )
v =

\

'

/R ST

WES?ERN AUSTRALIA 6017
sales@renouffitness.com.au
www.renouffitness.com.au

VFZ/TWESST

+61 (8) 9446 4816

72 Collingwood St, OSBORNE PARK,

Renou

B A\ R

b’uw \/_h: a/e O‘no. wu:
C_/

Remove selector rod-49 and shield-58, fix selector rod with barbell holder-88




